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BACKEGROUND

‘Mental health medicines information
resources for youth in Ireland are
iInadequate.’
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Package leaflet: Information for the user
Lustral® 50 mg film coated tablets
Lustral® 100 mg film coated tablets ‘

)

Sertraline

Read all of this leaflet carefully before vou start taking this medicine because it contains
important information for vou.

Keep this leatlet. You may need to read it again.

If vou have any further questions, ask your doctor or pharmacist.

This medicine has been prescribed for you only. Do not pass it on to others. It may harm them,
even 1f their signs of 1llness are the same as yours.

If you get any side effects, talk to your doctor or pharmacist. This includes any possible side
effects not listed in this leaflet. See section 4.

What is in this leaflet:
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1.

What Lustral 1s and what 1t 1s used for

What you need to know before you take Lustral
How to take Lustral

Possible side effects

How to store Lustral

Contents of the pack and other information

What Lustral is and what it is used for

Lustral contains the active substance sertraline. Sertraline 1s one of a group of medicines called
Selective Serotonin Re-uptake Inhibitors (S5RIs); these medicines are used to treat depression and/or
anxiety disorders.

Lustral can be used to treat:

Depression and prevention of recurrence of depression (in adults).

Soctial anxiety disorder (in adults).

Post traumatic stress disorder (PTSD) (1n adults).

Panic disorder (in adults).

Obsessive compulsive disorder (OCD) (in adults and children and adolescents aged 6-17 years
old).

Depression 1s a clinical illness with symptoms like feeling sad, unable to sleep properly or to enjoy hife
as you used to.


https://www.medicines.ie/medicines/lustral-50mg-film-coated-tablets-32748/patient-info
https://acmedsci.ac.uk/file-download/44970096
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Sertraline (say: cert-ral-een) ChOice a nd

What is sertraline? i .

e Sertraline (also known as Lustral®™) is usually used to help treat the symptoms of M d t
depression (by reducing the time it takes to recover and to help stop the symptoms e I cq I O n
coming back), anxiety, and OCD (Obsessive Compulsive Disorder)

It can also help social anxiety, PTSD, panic, PMS and seasonal affective disorder

It is often known as an SSRI (Selective Serotonin Reuptake Inhibitor) Q U I L LS " 2 -— 4 pd g es IO N g

« [t is made as tablets and liquids.
Flease note: Sarfraline & sometimes used in adwits but § is not "loensed”™ ar officialy aoproved for peopie under 18 except for OCD. This is because it

has not bean fully studied n s younger age group. IF you are under 18 you may be offered this medicine because we have experience of it and we 'I 240 WO rd S
know i helps aduits. IF you wish fo know more please ask for 3 copy of our "Unlicensed uses of loensed medicines ™ fact sheet. y

What does sertraline help?

+ Sertraline can help many symptoms. These can include feeling low, nervous, very shy,
panicky, or having to do things exactly the right way and checking all the time. In lower
doses (e.g. 25mg a day) it can help anxiety, worries and distress

+ For depression, about 2 in 3 (65%) of people get better with a first antidepressant

« If that doesn't work or because it has too many side effects, then switching to a second
antidepressant helps about half of those people (total of about 75%, or 3 in 4 people).
There are more options after that e.qg. other medicines and therapies.

www.choiceandmedication.
org/ireland

How and when should I take sertraline?

+ Swallow the tablets with at least half a glass of water whilst sitting or standing so they do € "
not stick in your throat. Follow the instructions on the package for the liquids EO S I e r O n t h e eye fo r
3
e.g. younger people

« [t is best taken with or after food, in the morning.

How long will I have to wait before it works?

+ This will depend on what you are taking it for but for depression the effect usually starts in
a week or two, and builds over the next couple of weeks

« [For some other conditions it may take up to 3 months to work fully.

How long will I need to keep taking sertraline for? .

, * This will depend on what you are taking it for P f ntd b | e P D F

For depression, if an antidepressant has got you better:

« First episode: Taking it for & months reduces the chances of becoming depressed again

« Second episode: Taking it for 1-2yrs reduces the chances of becoming depressed again

Been depressed before but antidepressants dont help much? Ever been irritable, disinhibited, overactive, not sleeping,
overspent, disinhibited? Bipolar in the family? If so, it's worth asking: "Could it be bipolar?”

Can I stop taking sertraline suddenly? 3. ‘Choice and Medication’ for HSE Mental Health Services 2023. Printable leaflets. Available at:

« It is best not to do this. Talk it over first with other people e.qg. relatives and your prescriber https://www.choiceandmedication.org/ireland/printable-leaflets/ <accessed on 03/01/2024>
or other healthcare professional
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The Internet is the primary source
of information for youth and adults

95% alike.

67%

TikTok
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Focus Group @

q O t é/@ Medicines = one aspect

of care

Skilled facilitator

Impact on stigma

Independent Brand names
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‘This is Frankie.
Frankie is taking
fluoxetine.’

Desigh and Formatting
BitMojis from SnapChat
// Gender neutral names
Sans-serif font
Font size >30
2-4 minute duration
Summary for screenshot

Portrait orientation

13. 15. Leeds Autism AIM and The Advonet Group. Making information accessible for neurodivergent people. Version 1.0 April 2021. Available at : https://www.wypartnership.co.uk/application/files/3716/4735/6437/making-information-
accessible-for-neurodivergent-people-final-v2-20.04.21.pdf <accessed on 29/11/0023>



Language and
Imagery

Clear and simple language
<20 words per sentence
Avoided jargon

Avoided vivd imagery




How long they take

to work
Clinical Content
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8 Videos

Trailler and Website
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http://www.youthmed.info/more-info
https://youtu.be/_1InlH4MMvA
https://youtu.be/_1InlH4MMvA
https://youtu.be/8xW0Pt5V1LY
https://youtu.be/8xW0Pt5V1LY
https://youtu.be/N736X-h10jw
https://youtu.be/N736X-h10jw
https://youtu.be/jl_czjtLDow
https://youtu.be/jl_czjtLDow
https://youtu.be/fUwEt8GBLhI
https://youtu.be/fUwEt8GBLhI
https://youtu.be/zbsVrmSnBuE
https://youtu.be/zbsVrmSnBuE
https://youtu.be/Byy0q0DI00Y
https://youtu.be/Byy0q0DI00Y
https://youtu.be/IqjsGEArkzA
https://youtu.be/IqjsGEArkzA
https://youtube.com/shorts/eICWBjvBfaI?feature=share
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«

"As @ contributor to YouthMed.Info, I'm proud to see this
valuable resource launch. It empowers young people
navigating mental health treatment with clear and
accessible information. These videos provide a safe and
empathetic space for us to understand their
medications fully. This collaborative effort will make a
genuine positive impact, and | hope we can continue to
expand this project. The voice of young people matters
most in their own healthcare and YouthMed.Info helps
them to stay informed and listened to young people
each step of the way." - Sophie Kathryn



«

What a fantastic tool for engaging a young teen. We
watched it and it allowed a conversation afterwards.
But yes it felt so much more relaxing going to see the
aQnxious young person and suggesting we watch a very
short YouTube together and then talk about that. So
huge thank you ! - Advanced Pharmcist Practitioner, UK
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@ @YouthMedIinfo
d @youth.med.info
TikTok

' @ ' @youthmed.info
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MORE SIDE-EFFECTS YOUNGER
MEDICINES CHILDREN
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